
EXPLOSION-DRAWING /
EXPLOSIONSZEICHNUNG

2

22

21

23

11

17
20 19

59

8

8
8

10
10

88

78

1

3

4
5

5

6

7

76
76

62

63
77

64

65

66

67

68

69

70

70

110

110

112111

73

74

75

75
8

131

173

79
24

72

71

105105

25

25

26 27

48

48

28

29

30

31

63

33

33

34

3536

102

101
103

100

37 38

39

40

41

42

43

44

44
45

45

47

54 56
55

57

58

80

176

178
45

179

107

107

108

108109
109

109

109

95

138

87

50 49

50

49

50
50

134
135

133

132

51

52

52

53 53

60
61

9799

170
170

170

170

172

151
141

140

96

123
124

128

118 129

130

139

120

120
121

121

150
150

122

46

59 59

77

126126

126

126

127

177

171 169

174

136
136

40

131

131

131

131

131

173
83

92

93

142

184

94

104

9

9

9

9 9

11
11

1112

1212 12

12 12

13

13

14 15

16 16

17

17

1718

18

18

18

19

19

19 1920

20

20

27
27

27
27

27
27

27
27

30

30

30

31

31
31

32
32

32
32

42
42

42

42
42

42

42
42

42

42

42

42
42

42

42
43

43
4343

43

43

43
43

43

43
43

43

43

59

59

59

59

59

59

59

59

59
59

59

59

81

83

83
83

84

85

86

89
90
91 98

106

113

114

115

116

117

119

122

122

49
50

125

126

126

131

137

143

144

145 146

147 148

149

78152

152

153

154

155

156
157

158

159 160

161

162163
12

164

59

165

166

168 167

175

180

181

182

183

82

82

sTread ProLau�änder



Lau�änder sTread Pro

No. in explosion drawing Item No. Description

 SPAREPARTS-OVERVIEW / 
ERSATZTEILLISTE

No. in explosion drawing Item No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

Base frame
Incline frame
Main frame

Storage frame
 

Left supporting tube
Right supporting tube

Foot pad
Cross recessed oval head tapping screw ST4.2 x 16

Front transporation wheel
Hexagon socket oval head bolt M8 x 40

Lock nut M8
Rear transporation wheel

Hexagon socket oval head bolt M8 x 30
Hexagon socket oval head bolt M8 x 44
Hexagon socket oval head bolt M8 x 60
Hexagon socket oval head bolt M10 x 25

Washer D10
Lock nut M10

Plastic bushing
Hexagon socket oval head bolt M10 x 65
hexagon socket oval head bolt m10x40

incline motor
green magnetic ring

Hexagon socket oval head bolt M8 x 55
Hexagon socket oval head bolt M8 x 45

Washer D8 x 16 x 1.5
Running belt

Running board
Chusion

Truss head screw M6 x 30
Truss head screw M6 x 10

Flangnut M6
Driving belt

Power switch
Overload button

Truss head screw M3 x 12
Power socket

Cross recessed truss head screw ST4 x 12
R shape fastner

Gas spring
Cross recessed oval head tapping screw ST4.2 x 16

Iron fastener

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

SP_sTread_Pro_44
SP_sTread_Pro_45
SP_sTread_Pro_46
SP_sTread_Pro_47
SP_sTread_Pro_48
SP_sTread_Pro_49
SP_sTread_Pro_50
SP_sTread_Pro_51
SP_sTread_Pro_52
SP_sTread_Pro_53
SP_sTread_Pro_54
SP_sTread_Pro_55
SP_sTread_Pro_56
SP_sTread_Pro_57
SP_sTread_Pro_58
SP_sTread_Pro_59
SP_sTread_Pro_60
SP_sTread_Pro_61
SP_sTread_Pro_62
SP_sTread_Pro_63
SP_sTread_Pro_64
SP_sTread_Pro_65
SP_sTread_Pro_66
SP_sTread_Pro_67
SP_sTread_Pro_68
SP_sTread_Pro_69
SP_sTread_Pro_70
SP_sTread_Pro_71
SP_sTread_Pro_72
SP_sTread_Pro_73
SP_sTread_Pro_74
SP_sTread_Pro_75
SP_sTread_Pro_76
SP_sTread_Pro_77
SP_sTread_Pro_78
SP_sTread_Pro_79
SP_sTread_Pro_80
SP_sTread_Pro_81
SP_sTread_Pro_82
SP_sTread_Pro_83
SP_sTread_Pro_84
SP_sTread_Pro_85
SP_sTread_Pro_86

SP_sTread_Pro_01
SP_sTread_Pro_02
SP_sTread_Pro_03
SP_sTread_Pro_04
SP_sTread_Pro_05
SP_sTread_Pro_06
SP_sTread_Pro_07
SP_sTread_Pro_08
SP_sTread_Pro_09
SP_sTread_Pro_10
SP_sTread_Pro_11
SP_sTread_Pro_12
SP_sTread_Pro_13
SP_sTread_Pro_14
SP_sTread_Pro_15
SP_sTread_Pro_16
SP_sTread_Pro_17
SP_sTread_Pro_18
SP_sTread_Pro_19
SP_sTread_Pro_20
SP_sTread_Pro_21
SP_sTread_Pro_22
SP_sTread_Pro_23
SP_sTread_Pro_24
SP_sTread_Pro_25
SP_sTread_Pro_26
SP_sTread_Pro_27
SP_sTread_Pro_28
SP_sTread_Pro_29
SP_sTread_Pro_30
SP_sTread_Pro_31
SP_sTread_Pro_32
SP_sTread_Pro_33
SP_sTread_Pro_34
SP_sTread_Pro_35
SP_sTread_Pro_36
SP_sTread_Pro_37
SP_sTread_Pro_38
SP_sTread_Pro_39
SP_sTread_Pro_40
SP_sTread_Pro_41
SP_sTread_Pro_42
SP_sTread_Pro_43

Hexagon socket oval head bolt M6 x 25
Spring washer D6

Cross recessed oval head tapping screw ST3 x 8
Power cord

Hexagon socket oval head bolt M8 x 65
Cross recessed truss head screw M4 x 12

Spring washer D4
Truss head screw M5 x 16
Truss head screw M4 x 8

Washer D4
Washer D8

Hex screw M8 x 25
Spring washer D8

Flangnut M8
Plastic bushing D8

Truss head screw M5 x 10
Left lubrication tube

Right lubrication tube
Storage frame plate

Reinforced tube
Left handle foam

Right handle foam
Left base cover

Right base cover
Motor cover

End cover
Rear transporation wheel housing

Rear roller
Front roller

Bottom side rail left
Bottom side rail right
Bottom side rail front

Handlebar frame
Handlebar cover bottom

Green magnetic ring
Magnetic ring

Motor  
Emi bracket

Wire for led strip
Cross recessed truss head screw M6 x 40

Charging cable up
Charging cable middle
Charging cable bottom



Lau�änder sTread Pro

No. in explosion drawing Item No. Description

 SPAREPARTS-OVERVIEW / 
ERSATZTEILLISTE

No. in explosion drawing Item No. Description

87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129

LED cable bottom
LED cable up

Wire for emi filter
Wire for led board

Ground wire for power switch
Signal cable middle
Signal cable bottom

Corrugated pipe
Wire for led board
Electric controller
LED control board

Truss head screw M3 x 8
EMI filter

Choke
Wire for power switch

Wire for overload button
Wire for emi filter

U shape rubber sticker
Base frame protection cushion

Power board
Outer LED strip 
Inter LED strip
LED strip cover

Side rail
Left side rail

Right side rail
Handlerail frame

Computer cover up
Computer cover bottom

Cup holder housing
Middle handlebar cover up

Middle handlebar cover bottom
Emergency stop button

Encoder
Encoder cover

Cross recessed oval head tapping screw ST3 x 8
Cross recessed oval head tapping screw ST3 x 12

Wahser D3
Cross recessed oval head tapping screw ST3 x 6

Truss head tapping screw ST4 x 12
Safety key iron sheet

Middle handlebar frame
Safety key plate

130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172

SP_sTread_Pro_130
SP_sTread_Pro_131
SP_sTread_Pro_132
SP_sTread_Pro_133
SP_sTread_Pro_134
SP_sTread_Pro_135
SP_sTread_Pro_136
SP_sTread_Pro_137
SP_sTread_Pro_138
SP_sTread_Pro_139
SP_sTread_Pro_140
SP_sTread_Pro_141
SP_sTread_Pro_142
SP_sTread_Pro_143
SP_sTread_Pro_144
SP_sTread_Pro_145
SP_sTread_Pro_146
SP_sTread_Pro_147
SP_sTread_Pro_148
SP_sTread_Pro_149
SP_sTread_Pro_150
SP_sTread_Pro_151
SP_sTread_Pro_152
SP_sTread_Pro_153
SP_sTread_Pro_154
SP_sTread_Pro_155
SP_sTread_Pro_156
SP_sTread_Pro_157
SP_sTread_Pro_158
SP_sTread_Pro_159
SP_sTread_Pro_160
SP_sTread_Pro_161
SP_sTread_Pro_162
SP_sTread_Pro_163
SP_sTread_Pro_164
SP_sTread_Pro_165
SP_sTread_Pro_166
SP_sTread_Pro_167
SP_sTread_Pro_168
SP_sTread_Pro_169
SP_sTread_Pro_170
SP_sTread_Pro_171
SP_sTread_Pro_172

SP_sTread_Pro_87
SP_sTread_Pro_88
SP_sTread_Pro_89
SP_sTread_Pro_90
SP_sTread_Pro_91
SP_sTread_Pro_92
SP_sTread_Pro_93
SP_sTread_Pro_94
SP_sTread_Pro_95
SP_sTread_Pro_96
SP_sTread_Pro_97
SP_sTread_Pro_98
SP_sTread_Pro_99

SP_sTread_Pro_100
SP_sTread_Pro_101
SP_sTread_Pro_102
SP_sTread_Pro_103
SP_sTread_Pro_104
SP_sTread_Pro_105
SP_sTread_Pro_106
SP_sTread_Pro_107
SP_sTread_Pro_108
SP_sTread_Pro_109
SP_sTread_Pro_110
SP_sTread_Pro_111
SP_sTread_Pro_112
SP_sTread_Pro_113
SP_sTread_Pro_114
SP_sTread_Pro_115
SP_sTread_Pro_116
SP_sTread_Pro_117
SP_sTread_Pro_118
SP_sTread_Pro_119
SP_sTread_Pro_120
SP_sTread_Pro_121
SP_sTread_Pro_122
SP_sTread_Pro_123
SP_sTread_Pro_124
SP_sTread_Pro_125
SP_sTread_Pro_126
SP_sTread_Pro_127
SP_sTread_Pro_128
SP_sTread_Pro_129

Middle handlebar plate
Cross recessed oval head tapping screw ST4.2 x 13

Lock nut M3
Cross recessed truss head screw M3 x 12

Safety key spring
Safety key housing

Hexagon socket oval head bolt M8 x 55
Wireless charging cable

Signal cable up
Wire for safety key

Wire for encoder left
Wire for encoder right

Wire for led and monitor
Wire for key board

Main control cable for monitor bottom
Emergency stop button spring

Key board
Wireless charging board

Display board
Wire for charging and display board

Encoder board
USB & type c charging board

Bushing D26
Triangular knob

Monitor holding frame
Mounting plate

Spring plate
Hoding rob

Bushing D14
Spring left

Spring right
Nut M6

Main control cable for monitor up
Hexagon socket oval head bolt M8 x 60

Lock nut M6
Truss head screw M6 x 16

Cross recessed oval head tapping screw ST3 x 10
Front hoding tube cover
Rear hoding tube cover

Allen key #6
Hexagon socket oval head bolt M8 x 16

Multi allen key
Safety key



Lau�änder sTread Pro

No. in explosion drawing Item No. Description

 SPAREPARTS-OVERVIEW / 
ERSATZTEILLISTE

173
174
175
176
177
178
179
180
181
182
183
184

Hexagon socket oval head bolt M8 x 70
Safety key sticker
Charging sticker

Motor sensor
Ground wire

Truss head screw M5 x 6
Washer D6
Console set

Middle handlebar set
Monitor

Monitor holding tube set
Hardware kit

SP_sTread_Pro_173
SP_sTread_Pro_174
SP_sTread_Pro_175
SP_sTread_Pro_176
SP_sTread_Pro_177
SP_sTread_Pro_178
SP_sTread_Pro_179
SP_sTread_Pro_180
SP_sTread_Pro_181
SP_sTread_Pro_182
SP_sTread_Pro_183
SP_sTread_Pro_184


